This Manual is Bookmarked

POWERMATIC

Operating Instructions and Parts Manual

22-inch Planer
Models 201 and 201HH

WMH TOOL GROUP, Inc.

2420 Vantage Drive

Elgin, lllinois 60124 Part No. M-0460224
Ph.: 800-274-6848 Revision G 4/07
www.wmhtoolgroup.com Copyright © 2007 WMH Tool Group, Inc.


Tom Gauger
This Manual is Bookmarked 


Warranty and Service

WMH Tool Group, Inc., warrants every product it sells. If one of our tools needs service or repair, one of our Authorized Service
Centers located throughout the United States can give you quick service. In most cases, any of these WMH Tool Group
Authorized Service Centers can authorize warranty repair, assist you in obtaining parts, or perform routine maintenance and
major repair on your POWERMATIC® tools. For the name of an Authorized Service Center in your area call 1-800-274-6848.
MORE INFORMATION

WMH Tool Group is consistently adding new products to the line. For complete, up-to-date product information, check with your
local WMH Tool Group distributor, or visit powermatic.com.

WARRANTY

POWERMATIC products carry a limited warranty which varies in duration based upon the product.

Industrial Products Non-Industrial Products

Horizontal Panel Saws Belt Sanders Tablesaws Disc Sanders
Cut Off Saws Shapers Vertical Panel Saws Edge Sanders
Rip Saws Power Feeders Bandsaws Drum Sanders
Bandsaws Mortisers Jointers Shapers

Y E A R Jointers Dovetailers Y E A R Planers Drill Press's
Planers Planer/Molder Mortisers
WARRANTY Oscillating Edge Sanders WARRANTY Dust Collection Dovetailers

Warranty reverts to 1 Year if above products are used for ial, il ial or ional purposes

WHAT IS COVERED?
This warranty covers any defects in workmanship or materials subject to the exceptions stated below. Cutting tools, abrasives
and other consumables are excluded from warranty coverage.

WHO IS COVERED?
This warranty covers only the initial purchaser of the product.

WHAT IS THE PERIOD OF COVERAGE?
The general POWERMATIC warranty lasts for the time period specified in the product literature of each product.

WHAT IS NOT COVERED?
The Five Year Warranty does not cover products used for commercial, industrial or educational purposes. Products with a Five
Year Warranty that are used for commercial, industrial or education purposes revert to a One Year Warranty. This warranty does
not cover defects due directly or indirectly to misuse, abuse, negligence or accidents, normal wear-and-tear, improper repair or
alterations, or lack of maintenance.

HOW TO GET SERVICE
The product or part must be returned for examination, postage prepaid, to a location designated by us. For the name of the
location nearest you, please call 1-800-274-6848.

You must provide proof of initial purchase date and an explanation of the complaint must accompany the merchandise. If our
inspection discloses a defect, we will repair or replace the product, or refund the purchase price, at our option.

We will return the repaired product or replacement at our expense unless it is determined by us that there is no defect, or that the
defect resulted from causes not within the scope of our warranty in which case we will, at your direction, dispose of or return the
product. In the event you choose to have the product returned, you will be responsible for the handling and shipping costs of the
return.

HOW STATE LAW APPLIES
This warranty gives you specific legal rights; you may also have other rights which vary from state to state.

LIMITATIONS ON THIS WARRANTY

WMH TOOL GROUP LIMITS ALL IMPLIED WARRANTIES TO THE PERIOD OF THE LIMITED WARRANTY FOR EACH
PRODUCT. EXCEPT AS STATED HEREIN, ANY IMPLIED WARRANTIES OR MERCHANTABILITY AND FITNESS ARE
EXCLUDED. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG THE IMPLIED WARRANTY LASTS, SO THE
ABOVE LIMITATION MAY NOT APPLY TO YOU.

WMH TOOL GROUP SHALL IN NO EVENT BE LIABLE FOR DEATH, INJURIES TO PERSONS OR PROPERTY, OR FOR
INCIDENTAL, CONTINGENT, SPECIAL, OR CONSEQUENTIAL DAMAGES ARISING FROM THE USE OF OUR PRODUCTS.
SOME STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES, SO
THE ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO YOU.

WMH Tool Group sells through distributors only. The specifications in WMH catalogs are given as general information and are
not binding. Members of WMH Tool Group reserve the right to effect at any time, without prior notice, those alterations to parts,
fittings, and accessory equipment which they may deem necessary for any reason whatsoever.

2



Table of Contents

Warranty @nd SEIVICE .........ueiiiiiiiiie ettt e e oo e ettt e e e e e e s e an e e e e e e e e e e e s s anneseeeeeaaeeeaaanrnneeeaaaans 2
TabIE Of CONEENTS ....ciiiiiii ettt oo e ettt e e e e e e e e aab e et eeaaeeeaaannneseeeeasaannbbeneeaaaaeaaanns 3
LATE= L4 4L TP PP PP PP PP PPPPPPPPPP 4
INEFOAUCTION L.t e bbb 6
ST oL=T ooz (1] o I3 6
R B CEIVING e, 7
TS =] =1 (T o TP PP PP PTTPPPTRTRRTN 7
INSEAlliNG DUSE HOOG ...ttt e e 8
GrouNding INSIUCHIONS. ...ttt e e e e e e ettt e e e e e e e s e nseeeeeeaaaeeeaaannsseneaaaaeeaaanns 8
T T3 o= Tox (o] o 1R 9
AGJUSTMEINES L.ttt R e bbb e 9
7= o] 1o 1o 1 U | PP 9
Feed Rate AJUSTMENT ... ittt ettt s ee e s eeetennenennee 9
2T R =T g 1o o DO PP P PP PP PPPPPPPPPPPPN 9
(@0 1Ty [T ol o (oo o F PSPPSR 10
Knife Installation and Adjustment (Straight Cutterhead only)..........cccooiiiiiiiiiiiiiiiie e 10
Replacing or Rotating Knife Inserts (Helical Cutterhead only) ..o, 11
The Planer's FEEA SYSIEM.... ..ottt et e e e e e e e et e e e e e e e e e e anneeneeeaaaens 12
ANti-KICKDaCK FINGEIS ... 12
INFEEA ROIIET ...ttt e oottt e e e e e e e e ae ettt eeaa e e e e e nneeeeeeaaaeeaaannenrneeesaanns 12
L7 01T 0] 0] == 1) Y 13
PrESSUIE B ......iiiiiiiiiiiiiiiiiiiiitee ettt ettt ettt ettt ettt ettt ettt et et e ettt e e bt e et e e e e e e e e e e e e 13
L@ 01111 N o] | =Y PRSP USRPTP 14
TADIE ROIEIS. .. 14
Table AQJUSIMENTS ... 15
OPErating CONTIOIS ... ..ottt oottt e e e e e e ettt e e e e e e e s e nnteeeeeeaaeeeaanneeaaaeessanneeees 16
Test Cutting and TroubleShOOtING ...........uiiiiiiiii e e e e e e e e eaeeeaaaeas 16
MaINEENANCE. ..., 18
U] oy Toz= i o] o WP P PP PP PP PP PP PP PPPPPPPPPP 18
Troubleshooting: Planer Operating Problems............coiiii e 19
Troubleshooting: Mechanical and Electrical Problems.............ooiviiiiiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeees 20
T o) = Tor =T 0 U= o = o PR 21
Parts List: BasS@ ASSEMDIY.......coiiiiiiiiiiiiiiiiiiiiiiiee ettt a e 22
GEADOX ASSEIMDIY ...ttt ettt e e e e e e e s et et e e e e e e e e e nneennee e e e e aneeees 24
Parts List: GearboX ASSEMDIY .......ooiiiiiii et e e e e e e e as 25
COlUMN ASSEIMDIY ...ttt et e e e e e e e ee e et e e e e e e e s nnbeeeeeeaaeeea s nnsnnneeeesaanneeeees 26
Parts List: COlUMN ASSEMDIY.....c.oiiiiiiiiei ettt e e e e e e e e e e e e e e e e e e naeeaeaeas 27
TaADIE ASSEIMDIY ... 28
Parts List: Table ASSEMDIY ......cooiiiiiiiiiiiiiiiiii ettt e e e e 29
Parts List: TOp CoVEr ASSEMDIY ...t e e e e e e e e e e e e e e e s naeeeaaeas 30
CutterNEad ASSEMDIY ......co ittt e e e e e e ettt e e e e e e e e nneeeeeeaaeeaaaanneeeees 31
Parts List: Cutterhead ASSEMDIY ..........eiiiiiiiiie et e e e e e e e e e e e e e nneeeeas 32
Electrical Connections — 1 Phase, 230 VOIt..........cooiiiiiiii et e e 34
Electrical Connections — 3 Phase, 230 VOIt..........cooiiiiiiiii et e e 35
Electrical Connections — 3 Phase, 460 VOIt...........oooouriiiiii et 36



Warnings

10.

11.

12.

13.

14.

15.

16.
17.
18.

Read and understand the entire owner’'s manual before attempting assembly or operation.

Read and understand the warnings posted on the machine and in this manual. Failure to comply with
all of these warnings may cause serious injury.

Replace the warning labels if they become obscured or removed.

This planer is designed and intended for use by properly trained and experienced personnel only. If
you are not familiar with the proper and safe operation of a planer, do not use until proper training and
knowledge have been obtained.

Do not use this planer for other than its intended use. If used for other purposes, WMH Tool Group
disclaims any real or implied warranty and holds itself harmless from any injury that may result from
that use.

Always wear approved safety glasses/face shields while using this planer. Everyday eyeglasses only
have impact resistant lenses; they are not safety glasses.

Before operating this planer, remove tie, rings, watches and other jewelry, and roll sleeves up past
the elbows. Remove all loose clothing and confine long hair. Non-slip footwear or anti-skid floor strips
are recommended. Do not wear gloves.

Wear ear protectors (plugs or muffs) during extended periods of operation.

Some dust created by power sanding, sawing, grinding, drilling and other construction activities
contain chemicals known to cause cancer, birth defects or other reproductive harm. Some examples
of these chemicals are:

» Lead from lead based paint.
» Crystalline silica from bricks, cement and other masonry products.
= Arsenic and chromium from chemically treated lumber.

Your risk of exposure varies, depending on how often you do this type of work. To reduce your
exposure to these chemicals, work in a well-ventilated area and work with approved safety
equipment, such as face or dust masks that are specifically designed to filter out microscopic
particles.

Do not operate this machine while tired or under the influence of drugs, alcohol or any medication.
Make certain the machine is properly grounded.

With the exception of feed rate adjustment, make all machine adjustments or maintenance with the
machine disconnected from the power source. A machine under repair should be RED TAGGED to
show it should not be used until the maintenance is complete.

Remove adjusting keys and wrenches. Form a habit of checking to see that keys and adjusting
wrenches are removed from the machine before turning it on.

Keep safety guards in place at all times when the machine is in use. If removed for maintenance
purposes, use extreme caution and replace the guards immediately after completion of maintenance.

Check damaged parts. Before further use of the machine, a guard or other part that is damaged
should be carefully checked to determine that it will operate properly and perform its intended
function. Check for alignment of moving parts, binding of moving parts, breakage of parts, mounting
and any other conditions that may affect its operation. A guard or other part that is damaged should
be properly repaired or replaced.

Provide for adequate space surrounding work area and non-glare, overhead lighting.
Keep the floor around the machine clean and free of scrap material, oil and grease.

Keep visitors a safe distance from the work area. Keep children away.



Warnings

19.
20.

21.

22.

23.

24.

25.
26.

27.

28.

29.

30.
31.

32.

Make your workshop child proof with padlocks, master switches or by removing starter keys.

Give your work undivided attention. Looking around, carrying on a conversation and “horse-play” are
careless acts that can result in serious injury.

Maintain a balanced stance at all times so that you do not fall or lean against moving parts. Do not
overreach or use excessive force to perform any machine operation. Stand to the side out of line with
the table and make sure no one else is standing in line with the table.

Use the right tool at the correct speed and feed rate. Do not force a tool or attachment to do a job for
which it was not designed. The right tool will do the job better and more safely.

Maintain tools with care. Keep knives sharp and clean for the best and safest performance. Dull tools
increase noise levels and can cause kickbacks and glazed surfaces. Broken gibs/knives that are not
securely locked in the cutterhead can be thrown out of the planer causing severe or fatal injury as
well as severe damage to the machine. Follow instructions for lubricating machine and changing
accessories. Use recommended accessories; improper accessories may be hazardous.

Do not attempt to plane boards shorter than 10” (254mm) in length without butting a board of equal
thickness behind it to help it through the planer. Be sure the last board of a butted sequence is 10” or
longer.

Do not feed stacked boards through a planer; a kickback may occur causing severe or fatal injury.

Do not plane a board with loose knots or with nails or any foreign material on its surface. Twisted,
warped, or wind-in stock should first be jointed on one surface before attempting to plane a parallel
surface on the planer. Serious stock flaws cannot be removed by use of a planer alone.

If the board being planed stops feeding, disengage or turn the feed off and turn the power off. Wait
until the cutterhead comes to a complete stop before lowering the table to remove the board. Never
lower the table with the power on and the stock still in the machine, as a kickback can occur.

Keep hands outside of the machine. Never reach under the guards to try to clear stock that has
stopped feeding. When starting a cut, do not have any part of the hands under that part of the board
that is over the table; the infeed roller will engage the board and force it down against the table
causing a pinching action.

Disconnect machine from power source before cleaning. Use a brush or compressed air to remove
chips or debris — do not use your hands.

Do not stand on the machine. Serious injury could occur if the machine tips over.

Never leave the machine running unattended. Turn the power off and do not leave the machine until it
comes to a complete stop.

Remove loose items and unnecessary work pieces from the area before starting the machine.

Familiarize yourself with the following safety notices used in this manual:

ACAUTION

This means that if precautions are not heeded, it may result in minor injury and/or

possible machine damage.

AWARNING

This means that if precautions are not heeded, it may result in serious injury or possibly

even death.

- - SAVE THESE INSTRUCTIONS - -



Introduction

This manual is provided by WMH Tool Group, Inc., covering the safe operation and maintenance
procedures for a Powermatic Model 201 and 201HH Planer. This manual contains instructions on
installation, safety precautions, general operating procedures, maintenance instructions and parts
breakdown. This machine has been designed and constructed to provide years of trouble free operation if
used in accordance with instructions set forth in this manual. If there are any questions or comments,
please contact either your local supplier or WMH Tool Group. WMH Tool Group can also be reached at
our web site: www.wmhtoolgroup.com.

Specifications

Model NUMDEr.......oooii 20T 201HH
Stock Number (7.5HP, 1Ph, 230V) .......cccviiiiiiiiiiieeen. 1791267 . 1791267
Stock Number (7.5HP, 3Ph, 230V) .......cccceeiiiiiiiiieeenn. 1791262 1791268
Stock Number (7.5HP, 3Ph, 460V) .......ccccceiiiiiiiiiieeenn. 1791280, 1791269
Working Width (IN.) ..ooeeoiiii e 2 22
Maximum Depth of Cut (in.).......cccouviiiiiiii /1B 3/16
Minimum Thickness (IN.) .....cooiiiiiiiie e 18 1/8
Maximum Thickness (IN.)......cooiiiiiiiiiiiiee e =314 9-3/4
Segmented Infeed Roller Diameter (in.)........ccccccceveeeiiiiiiiieenenn. S 3
Steel Outfeed Roller Diameter (in.) ......cccccoviiiiiiieeiiieniiiiiieeeen. S 3
Feed Speeds (FPM) ... 20and 30.....ccoeviiiiiiiiiiiiiiiiieeeeeee 20 and 30
Minimum Length Workpiece (in.).......cccccooiiriiiiiiieiiiiiieeeee. 10 10
Cutterhead Style..........ooiiiiiii e Straight........oevviiiiiiiiiei helical
Cutterhead Diameter (iN.) ......ccccccoviiiiiiiiiiieeee e B 3-1/4
Number of KNiVES ..........ooiiiiiiiiiiieee e b 150 four-sided inserts
Cutterhead Speed (RPM) ........coooiiiiiiiiiiiiee e 4800.....cuuueiniiiiiiiiiiii s 4800
Cutsper Minute.........ooooeiiiiii 19,200.....co i not applicable
Table Size (LXW)(iN.)..eeoiiiiiiiie e B1-1/2X 24 e, 31-1/2 x 24
Table SUPPOIt.......coiviiiiiieieeeieeeeeeeeee e eeeaaeaees 2-column.......o 2-column
Dust Port Diameter (in.) .......ooiiiiiiiiiiee e D 5
Dust Collection Minimum CFM Required....................ccoeeen. 900. . e 900
Shipping Weight, approximate (Ibs.)........ccccccooiiiinnannnne. 1430, 1430
Net Weight, approximate (Ibs.)........ccccoeeiiiiiii 13580, 1350
Overall Dimensions (LXWxH)(in.).....cccccccoveeeiiiinnnne. 42 X 49X 89, 42 x 49 x 59

The above specifications were current at the time this manual was published, but because of our policy of
continuous improvement, WMH Tool Group reserves the right to change specifications at any time and
without prior notice, without incurring obligations.



Receiving

Open shipping crate and check for shipping
damage. Report any damage immediately to
your distributor. Read the instruction manual
thoroughly for assembly, maintenance and
safety instructions.

Contents of crate:
1 planer
1 dust chute w/ fasteners
4 screws w/ hex nuts (for leveling feet)
4 leveling feet
1 knife-setting gauge (2071 only)
2 star point screwdrivers (201HH only)
1 set of 10 knife inserts (207HH only)
10 knife insert screws (201HH only)
1 6mm hex wrench
8mm hex wrench
10mm hex wrench
12mm & 14mm wrench
22mm & 24mm wrench
Operating Instructions and Parts Manual
Warranty Card

—_— A A

Installation

Remove the screws holding the base of the
machine to the skid. Use the lifting eyes on front
and back of the planer for hoisting it off the skid.
See Figure 1. Make sure the hex nuts are
tightened before lifting. The lifting eyes can be
removed once the planer is situated.

Place the planer on a solid foundation,
preferably a concrete floor. The four leveling feet
should be placed beneath the corners, and the
screws and hex nuts used for leveling
adjustments. See Figure 2. Alternatively, you
can secure the machine to the floor by using lag
screws through the holes in the base.

The machine area should be clean, dry, well
ventilated, and well lighted. Since planers can
create noise problems, the site selection should
be one which minimizes reverberant sound from
walls, ceilings and other equipment. Electricals
should be installed so that they are protected
from damage and exposure.

Exposed metal parts have been given a
protective coating at the factory. This should be
removed with a soft rag and kerosene or a good
commercial solvent. Do not use an abrasive
pad, as it may scratch polished metal surfaces.

Figure 1

Leveling Foot ‘

Figure 2



Installing Dust Hood

Mount the dust hood with the eight M6 x 10mm
hex screws, eight spring washers, and eight flat
washers. See Figure 3.

It is strongly recommended that a dust collection
system be connected to the 5" port on the
planer's dust hood. The system should be of
sufficient volume for this size planer. If a dust
collection system is not used, the user is
cautioned against the health hazard and the
limitations in the OSHA regulation for employee
or student exposure to dust particles.

Contact your dealer or visit wmhtoolgroup.com
for a line of available dust collectors.

Grounding Instructions

AWARNING Electrical connections must
be made by a qualified electrician in
compliance with all relevant codes. This
machine must be properly grounded to help
prevent electrical shock and possible fatal
injury.

This machine must be grounded. In the event of
a malfunction or breakdown, grounding provides
a path of least resistance for electric current to
reduce the risk of electric shock.

Improper connection of the equipment-
grounding conductor can result in a risk of
electric shock. The conductor with insulation
having an outer surface that is green with or
without yellow stripes, is the equipment-
grounding conductor. If repair or replacement of
the electric cord or plug is necessary, do not
connect the equipment-grounding conductor to a
live terminal.

Check with a qualified electrician or service
personnel if the grounding instructions are not
completely understood, or if in doubt as to
whether the tool is properly grounded.

Make sure the voltage of your power supply
matches the specifications on the motor plate of
the Planer. The machine should be connected to
a dedicated circuit.

You may either install a plug or “hard-wire” the
Planer directly to a control panel. If the Planer is
to be hard-wired to a panel, make sure a
disconnect is available for the operator. During
hard-wiring of the Planer, make sure the fuses
have been removed or the breakers have been
tripped in the circuit to which the machine will be
connected. Place a warning placard on the fuse
holder or circuit breaker to prevent it being
turned on while the Planer is being wired.

Screw
Spring Washer
Flat Washer

Figure 3



Inspection

Before putting power to the machine, check that
all screws are tight, that all mechanical functions
work freely and that the cutterhead turns freely
without knife contact with the chipbreaker or
pressure bar.

Adjustments

Tools required:
Philips screwdriver
Hex wrenches (provided)
Open-end wrench (provided)

Depth of Cut

Depth of cut is controlled by raising or lowering
the table. This is done by using the handwheel
(A), shown in Figure 4.

1. Loosen the lock knob (B, Figure 4).

2. Raise or lower the table to the desired
position (clockwise to raise). One revolution
of the handwheel equals 1/16". The distance
can be read on the scale (C, Figure 4).

Retighten lock knob (B, Figure 4).

The pointer (D, Figure 4) can be adjusted
slightly if the scale should ever need
recalibrating.

Feed Rate Adjustment

The Model 201 is equipped with selectable feed
speed rollers that feed stock at 20 and 30 feet
per minute. To adjust speed, turn lever shown in
Figure 5, while the planer is running.

ACAUTION Always change speeds while
the planer is running to avoid damage to the
gearbox.

Belt Tension
1. Disconnect machine from power source.

2. Remove lower rear cover of machine, and
use the hex nuts to adjust tension. See
Figure 6. Adjust motor plate up or down until
correct belt tension is achieved. To lower
motor plate, loosen lower nuts and tighten
upper nuts. To raise motor plate, do the
opposite.

3. Correct tension is obtained when there is
approximately 1/4" deflection in the center
span of the belts using light finger pressure.

4. Re-tighten the nuts and re-install cover.

Feed speed

lever




Opening Hood

To open the hood for access to the cutterhead,
remove the two hex screws with the 22mm
wrench provided. See Figure 7.

Knife Installation and Adjustment
(Straight Cutterhead only)

ACAUTION Use care when placing hands
near knives as they are extremely sharp and
can cause severe cuts.

Installing knives on a planer is an exacting
process. If the knives are not to be jointed and
ground, end-to-end and knife-to-knife
relationship must be held within .001" (.03mm)
for accurate and smooth planing. To help avoid
cutterhead distortion when changing out a set of
knives, remove and replace the knife in one slot
before changing the next knife. Snug down each
knife until all four are ready to fully tighten, as
described below. It may be helpful to number
the knives with a felt-tip marker to keep track of
progress.

Any knife adjustment or replacement should be
done to all four knives at the same time. Failure
to do this may result in an out-of-balance
cutterhead which can lead to bearing failure.

1. Disconnect machine from power source.

2. To remove a knife, loosen the eight screws
along its gib. See Figure 8.

3. The springs will cause the knife to rise in the
slot. Carefully remove knife from cutterhead
by lifting straight out. Remove gib and
springs, and clean any dust, pitch or
accumulated foreign matter from the slot
and the gib.

4. Replace the springs and gib into the slot,
then insert new knife and lightly snug the
eight gib screws.

5. Place the knife-setting gauge on the
cutterhead as shown in Figure 9, with the
flanges resting upon the cutterhead and the
center protrusion pushing down upon the tip
of the knife. This will hold the high point of
the knife to the proper height above the
cutterhead (approximately 1/8” or 3.18mm).

6. Use the gauge at both ends of the knife,
then check the center section to be sure it is
even. If the knife is low in the center, try
backing off slightly on the center gib screw
to allow the blade to come up. Gently tap
blade down with a piece of wood until it
conforms to the gauge height. Re-check the
full length of the knife.

Figure 8 — Model 201 only

W

Figure 9 — Model 201 only

10




7. Rotate the cutterhead using the belt or
pulley, and repeat steps 2 through 6 for
each of the remaining three knives.

8. When all four knives have been installed
and made snug, begin the tightening
process.

NOTE: All knives and gibs should be in
place before tightening. Tightening one knife
in without the others in position can cause
cutterhead distortion.

9. The tightening process should proceed
working from the center outward on each
knife. Go once around the cutterhead further
tightening all gib screws in sequence. Then
repeat the same sequence a second time,
this time fully tightening all screws.

AWARNING After installing knives, re-

check all gib screws for tightness. Loose
gib screws can result in knives being thrown
from the cutterhead, causing severe damage
to the machine and possible serious or fatal
injury to the operator or bystanders.

Replacing or Rotating Knife Inserts
(Helical Cutterhead only)

The knife inserts on the model 201HH are four-
sided. When dull, simply remove each insert,
rotate it 90° for a fresh edge, and re-install it.

No set-up gauge is necessary for the inserts.
Use the provided star point screwdriver to
remove the knife insert screw. See Figure 10. It
is advisable to rotate all inserts at the same time
to maintain consistent cutting. However, if one
or more knife inserts develops a nick, rotate only
those inserts that are affected.

Each knife insert has an etched reference mark
so that you can keep track of rotations.

IMPORTANT: When removing or rotating
inserts, clean saw dust from the screw, the
insert, and the cutterhead platform. Dust
accumulation between these elements can
prevent the insert from seating properly, and
may affect the quality of the cut.

Before installing each screw, lightly coat the
screw threads with machine oil and wipe off any
excess.

Securely tighten each screw which holds the
knife inserts before operating the planer!

AWARNING Make sure all knife insert

screws are tightened securely. Loose inserts
can be propelled at high speed from a
rotating cutterhead, causing injury.

11

star-point
screwdriver

O

Figure 10 — Model 201HH only



The Planer’s Feed System
(Refer to Figure 11)

Anti-kickback fingers

Infeed roller

Chipbreaker

Cutterhead

Pressure bar

Outfeed roller

OUTFEED ROLLER
STOCK

ook wN=
PRESSURE BAR

Anti-Kickback Fingers

TABLE ROLLER

Anti-kickback fingers help prevent stock from
being thrown from the machine. These fingers
operate by gravity and should be inspected for
pitch or gum buildup before each day's use. The
fingers must operate freely and move
independently for correct operation.

Infeed Roller ' n
The function of the infeed roller is to feed the ( B &4 ’

CUTTERHEAD

TABLE

material into the machine. It is a corrugated,
sectional roller with approximately 1/4" :
independent movement of each section to

accomodate multiple board surfacing. l

To provide proper drive, the infeed roller should
be set so that the bottom of its arc is 1/16"
(1.6mm) below the arc of the cutterhead knives.
The infeed roller is under spring tension and this
tension must be sufficient to feed the stock
uniformly through the planer without slipping but
should not be so tight that it causes damage to
the stock. The tension should be equal at both
ends of the roller.

’-\

CHIPBREAKER

INFEED
ROLLER

To adjust the infeed roller:
1. Disconnect machine from power source.

Direction of feed
—’

ANTI-KICKBACK

QGERS
Z

2. Place a dial gauge under a knife in the
cutterhead. (Figure 12 shows a Bed and
Feed Roll Gauge — accessory #2230002 — Figure 11
which can be purchased from your dealer.)

3. If a dial gauge is not available, use a . I,’,.,",“ AL R AAL LA NN
finished block of wood with notches cut out
for the table rolls, in conjunction with a

feeler gauge. See Figure 13 for an example Bed & Feed Roll

of a wood block you can make and use as a Gauge
gauge. (optional
4. Raise the table with the handwheel until the deeesshny)

gauge contacts a knife at the apex of its
curve. Zero the gauge at that position.

5. Move the gauge to the extreme left end of
the infeed roller and check the
measurement. It should be 1/16” below the
knife measurement.

Figure 12

12



6. If it is not 1/16” below the knife, correct by
loosening the hex nut and turning the
adjustment screw (A, Figure 14) with a hex
wrench.

7. Move the gauge to the extreme right end of
the infeed roller and check. Make similar
adjustments if needed.

8. Tighten hex nuts (A, Figure 14) when
finished.

IMPORTANT: The setting on both ends of the
infeed roller must be the same to avoid skewing
of the material as it is fed through the machine.

Chipbreaker

The chipbreaker is a sectionalized type made of
spring-loaded sections mounted on a bar, which
complements the sectional infeed roller. The
functions of the chipbreaker are to break chips
into small pieces, help avoid splintering of the
wood, help avoid board bounce on thinner
boards, to direct the flow of chips out of the
machine, and to permit multiple board surfacing.

The chipbreaker has been factory set at 1/32”
(0.8mm) below the cutting arc of the knives, and
has been spring-tensioned properly.

ACAUTION A chipbreaker set too low or
with excessive tension may prevent stock
from feeding into the machine.

Pressure Bar

Most planing problems can be traced to
improper setting of the pressure bar. Its function
is to hold down the material after it passes under
the cutterhead and throughout the remainder of
the cut. Its basic setting is to be in line with the
arc of the cutterhead knives.

If the pressure bar is too high, a shallow "clip"
will occur at each end of the board. If it is too
low, stock will not feed through.

Use a gauge to set the full length of the
pressure bar to be .000-.001" (.02mm) below
the arc of the cutterhead.

Figure 15 shows the height adjustment screw
(C) and the spring tension adjustment screw (D)
for the pressure bar. Loosen the hex nut and
rotate the screw as needed. Make sure the
setting on both ends of the pressure bar is the
same. Tighten the hex nuts when adjustment is
complete.

This initial setup is a starting point and final
adjustment may have to be made during a test
cut.

inches
millimeter

13

Figure 13
User-made Gauge Block

Figure 14




Outfeed Roller

The outfeed roller is of smooth, one-piece
construction to help avoid marring the finished
surface of the material being cut. It is spring
tensioned, and its function is to continue to feed
the material through the machine after it leaves
the infeed roller. The correct free position
setting is 1/32" (0.8mm) below the arc of the
cutterhead knives.

Use a gauge, such as a bed and feed roll gauge
or wood gauge block (see Figure 13) to check
the outfeed roller in the same manner as for the
infeed roller. Adjust as necessary using the
screws (E, Figure 15). When finished adjusting,
tighten the hex nuts on the screws.

Table Rollers

The Planer has two table rollers which help
reduce friction of the stock on the table as it
feeds through the machine. It is not possible to
give exact height setting of the table rollers
because each type of wood behaves differently.
As a general rule, however, the table rollers
should be set high when planing rough stock,
and set low for finish cuts.

The planer is equipped with a quick set table
roller adjustment. With a single lever, you can
raise the rolls from their finishing board height to
a roughing board height. The range is 0.00 to
0.05".

To adjust the height of the table rollers, loosen
the handle (A, Figure 16) and move the quick-
set lever (B, Figure 16) until the indicator is at
the desired setting on the scale. Re-tighten the
handle (A, Figure 16) to lock the setting.

NOTE: The handle (A) is adjustable. To re-
position it, simply lift out on the handle, rotate it
on the pin and release, making sure it seats
itself properly on the pin.

The table rollers are adjusted at the factory. If
they should need further or “fine” adjustment:

1. Disconnect machine from power source.

2. Loosen lock handle and position the quick-
set lever (Figure 16) to zero.

3. Use a dial gauge (not provided) to find the
distance from table top to the apex of the
table roller. Zero the gauge at this position.

4. Place the gauge over the extreme right side
of the table roller and find the high point of
the table roller arc. The gauge should still
read zero.

14

Figure 16



5. If the gauge reading is greater or less than
zero, reach beneath the table with a wrench
and loosen the hex nut (C, Figure 17) which
is above the cam (D, Figure 17) near the
end of the roller that needs adjusting. Rotate
the hex cap screw (E, Figure 17) until the
gauge reads zero.

6. Repeat the process for the left side of the
table roller, and then re-check the right side.
It is important that both ends of the table
roller be the same height to help prevent
skewing of the board as it feeds through the
machine.

7. Re-tighten the hex nuts (C, Figure 17) on
both ends of the table roller.

8. Repeat the procedure for the second table
roller.

Table Adjustments

The planer table is raised and lowered by twin
screws supported on bearings, and is guided by
machined surfaces on the side panels. The fit-
up to prevent the table from rocking is controlled
by two gibs in front. See Figure 18. These gibs
are pre-set at the factory and require no
attention. If, after extensive use of the planer,
some looseness in the table develops, these
gibs can be adjusted individually using the gib
screws provided so that the ways are lightly
contacting on all four surfaces. The gibs should
be tight enough to prevent rocking or movement
of the table when the planer is in operation.

To perform accurate planing, the table must be
parallel with the cutterhead. Lack of parallelism
results in a taper over the width of the board. To
check parallelism do the following:

1. Place a gauge on the table and contacting a
knife at the apex of its arc. Do this at each
end of the cutterhead and compare the
measurements.

2. If the table is not parallel to the cutterhead,
place the gauge at the end that needs to be
raised.

3. Loosen the three socket head cap screws
(A, Figure 19) beneath the table.

4. Place a rod-like object (such as a hex
wrench) into one of the open holes (B,
Figure 19) and turn the shaft (C, Figure 19)
to raise the table until the gauge reads the
proper measurement. Or, the same effect
can be achieved by lowering the other side
of the table.

5. Re-tighten the screws (A, Figure 19).

NOTE: This adjustment may generate the need
to recalibrate the table height pointer.

Gib screws

15

Figure 19



Operating Controls

The stop button is a mushroom style button
which is convenient for “emergency” shutdowns.
After being pushed, the stop button remains
engaged. To re-start the planer, twist the stop
button clockwise until it pops back out.

Test Cutting and
Troubleshooting

Using a piece of semi-finished stock, set up for a
1/16" (1.59mm) deep cut with the quick-set table
roller adjustment (shown in Figure 16) set at
zero. Start the machine and, standing to one
side of the table, begin feeding the stock into the
machine.

AWARNING Never stand directly in line
with stock or allow anyone else to do so, and
do not bend down to see how stock is
feeding. Should a kickback occur, serious or
fatal injury could resuit.

The infeed roller should take the material and
force it under the chipbreaker and cutterhead. If
the material feeds through effortlessly, examine
the finished cut carefully for imperfections.
Learning to read a board for imperfections will
save hours in adjusting a planer to operate
properly.

Following are some problems that may arise
and their probable remedies. The Figure
illustrations are exaggerated for clarity. (Pages
19-21 also contain Troubleshooting remedies).

Washboard Finish

A very pronounced washboard finish down the
full length of the board results from one knife
being too high and forced to do all the cutting.
See Figure 20. Re-set the high knife
accordingly.

Clip Marks

If "clip" marks occur 6" (152mm) in from each
end of the board, the pressure bar is too high.
See Figure 21. Turn both right and left hand
adjusting screws (see Figure 15) the same
amount, 1/4 turn clockwise or less, and take
another 1/16" (1.59mm) deep cut. Re-examine
the board.

Continue the operate-adjust procedure until the
clip marks disappear. Should the board fail to
feed through, back off slightly on both adjusting
screws until feeding is smooth and the
imperfections do not re-appear. Lock the
pressure bar adjusting screws with the jam nuts
provided.

Figure 20
(washboard)

PESVES

NN o T~

16

Figure 21
(clip marks)




Snipe

Some amount of snipe may be inevitable with
many planer operations, but proper planer
adjustments can so minimize snipe as to make it
negligible.

If noticeable snipes appear on each end of the
material, as shown in Figure 22, a table roller is
too high causing a slight lift of the material as it
passes through the machine. Normally these
snipes are more noticeable on the trailing end of
the board than on the lead end, and most often
occur during planing of rough lumber.

Table rollers must be elevated for running rough
or resaw lumber through the machine. When
material is turned over to surface the other side,
and you neglect to lower the table rollers for a
finish cut, then definite snipes will appear on the
ends of the material.

Chatter

Chatter marks usually appear on thin material.
See Figure 23. Even at their lowest point, the
table rollers are too high to handle thin material.
Solve the problem by either using a slave board
or making an auxiliary table out of Formica
countertop material with cleating at each end to
keep it stationary over the planer table.

Tapers

If the machine planes a taper across the full
width of the board, as shown in Figure 24, the
table is not parallel with the cutterhead. First
check that all knives are properly installed with
equal protrusion from the cutterhead. If they are,
then the table itself must be adjusted. See
“Table Adjustments” on page 15.

Twisting
If material twists while feeding through the
planer, the pressure bar, outfeed roller or table

rollers may be out of level. Refer to adjustment
settings on pages 13 and 14.

Feed Restriction

This is caused either by the table rollers being
set too low for roughing operations or by a low
pressure bar. About 90 percent of the time the
pressure bar is too low. As the sharp edge of the
planer knives wear, you must compensate for
this wear by raising the pressure bar an equal
amount on each side. Your first indication of
knife wear is hesitation in feed of the material
through the machine after it leaves the
corrugated infeed roller on its way out of the
machine. Disconnect machine from power
and adjust the pressure bar acordingly. The
material will free up and feed through smoothly
when the planer is restarted.

IO
/D)//

s

Figure 22
(snipe)

\\\

LM
TR

Figure 23
(chatter)

/\\\\\

17

Figure 24
(taper)




ACAUTION Never attempt pressure bar
adjustment while planer is connected to
power.

Feed restriction can also occur due to pitch
buildup on the table. Be sure the table surface is
clean. Occasionally dusting the surface with talc
will aid in smoother feeding and help prevent
pitch buildup.

Halted Feeding

If the infeed roller takes the stock, the
chipbreakers lift, and just as you hear the knives
contact the material, it stops feeding, then the
pressure bar is too low. Reset the pressure bar
(see page 13).

Maintenance

Periodic inspections are required to ensure that
the machine is in proper adjustment, that all
screws are tight, that belts are in good condition,
that dust has not accumulated in the electrical
enclosures, and that there are no loose or worn
electrical connections.

Buildup of sawdust and other debris can cause
your machine to plane inaccurately. Periodic
cleaning is not only recommended but
mandatory for accurate planing.

Close-fitting parts, such as the table locking
rods, the cutterhead slot and gibs, should be
cleaned with a cloth or brush and non-
flammable solvent and freed from clinging
foreign matter.

AWARNING Use caution and proceed
slowly when working with or around the
cutterhead knives.

Remove resin and other accumulations from
feed rolls and table with a non-flammable
solvent.

Periodically check all the chains and belts for
proper tension and adjust accordingly if
required.

TIP: If a foreign object nicks the knives on the
straight cutterhead (Model 201), instead of
throwing them away or trying to grind out the
deep nick, simply stagger the knives in the
head, moving one knife no more than 1/4” to the
right and another knife no more than 1/4” to the
left. The nick will not be noticeable.

Lubrication

The gear box oil should be changed at least
once a year. Remove the drain plug (A, Figure
25) to drain the oil into an appropriate container.
Replace the drain plug and fill the gear box with
60 to 90 weight gear oil through the fill hole (B,
Figure 25). The sight glass (C, Figure 25) should
be checked periodically and oil topped off as
necessary.

Figure 25
The recommended lubrication for roller chains
used in medium to slow speed operation is to
simply wipe the chain clean. When there is an
appreciable buildup of dust, dirt or wood
shavings, use an oil cloth but never pour the oil
directly on the chain. Over-oiling defeats the
purpose of the lubrication, since it tends to invite
the collection of dust, shavings, etc. and works
into members of the chain. This hastens wear
and leads to premature replacement.

The bearings on the cutterhead and feed rollers
are factory lubricated and sealed. They require
no further attention.

18



Troubleshooting: Planer Operating Problems

Trouble Probable Cause Remedy
Table rollers not set properly. Adjust table rollers to proper height.
Inadequate support of long boards. gt:%zort long boards with a roller
Uneven feed roller pressure front to . .
Snipe. back. Adjust feed roller tension.
Dull knives. Sharpen or replace knyes.
Rotate or replace knife inserts.
Butt end-to-end each piece of stock
Lumber not butted properly. as they pass through.
Planing wood with a high moisture Remove moisture from wood by
content. drying, or use different stock.
Fuzzy grain. -
Dull knives. Sharpen or replace I.(nlv.es.
Rotate or replace knife inserts.
Too heavy a cut. Adjust proper depth of cut.
Kni tti inst grain. Try to cut with the grain for finish cut.
Torn grain. nives cutting against grain y g

Dull knives.

Sharpen or replace knives.
Rotate or replace knife inserts.

Rough/raised grain.

Dull knives.

Sharpen or replace knives.
Rotate or replace knife inserts.

Excessive depth of cut.

Decrease cutting depth.

Moisture content too high.

Remove moisture from wood by
drying, or use different stock.

Rounded, glossy
surface.

Dull knives.

Sharpen or replace knives.
Rotate or replace knife inserts.

Poor feeding of
lumber.

Inadequate feed roller pressure.

Adjust feed roller tension. If proper
tension cannot be achieved, replace
feed roller(s).

Planer table rough or dirty.

Clean off pitch and residue; apply
light coat of paste wax to planer table.

Belts are slipping.

Check belt tension and make any
needed adjustments.

Surface of feed rollers has been worn
too smooth.

Lightly roughen the feed roller surface
with sandpaper.

19




Troubleshooting: Mechanical and Electrical Problems

Trouble

Probable Cause

Remedy

Uneven depth of cut
side to side.

Knives not set correctly.

Make sure knives are set correctly
and securely in cutterhead.

Planer table not parallel to cutterhead.

Adjust table parallel to cutterhead.
See page 15.

Board thickness does
not match depth of
cut scale.

Depth of cut scale is incorrect.

Adjust pointer on depth of cut scale.

Chain is jumping.

Inadequate chain tension.

Adjust chain tension.

Sprockets misaligned.

Align sprockets.

Sprockets worn.

Replace sprockets.

Machine will not
start/restart or
repeatedly trips
circuit breaker or
blows fuses.

No incoming power.

Verify machine is connected to power.

Stop button is still engaged.

Rotate stop button to disengage.

Overload automatic reset has not
reset.

When the planer overloads on the
circuit breaker built into the motor
starter, it takes time for the machine
to cool down before restart. Allow
machine to adequately cool before
attempting restart. If problem persists,
check amp setting on the motor
starter inside the electrical box.

Planer frequently trips.

One cause of overload trips which are
not electrical in nature is too deep a
cut. The solution is to take a lighter
cut. If too deep a cut is not the
problem, check the amp setting on
the overload relay. Match the full load
amps on the motor as noted on the
motor plate.

If amp setting is correct, then there is
probably a loose electrical lead or a
failed component. See items below.

Building circuit breaker trips or fuse
blows.

Verify that planer is on a circuit of
correct size. If circuit size is correct,
there is probably a loose electrical
lead. Check amp setting on motor
starter.

Loose electrical connections.

Go through all of the electrical
connections on the planer including
motor connections, verifying the
tightness of each. Look for any signs
of electrical arcing which is a sure
indicator of loose connections or
circuit overload.

20




Trouble Probable Cause Remedy

Machine will not

Starter or motor failure (how to Examine motor starter for burned or
start/restart or distinguish). failed components. If damage is
repeatedly trips found, replace motor starter.
circuit breaker or
blows fuses. If you have access to a voltmeter, you

can separate a starter failure from a
motor failure by first, verifying
incoming voltage at 220+/-20 and
second, checking the voltage
between starter and motor at 220+/-
20.

If incoming voltage is incorrect, you
have a power supply problem.

(continued)

If voltage between starter and motor
is incorrect, you have a starter
problem.

If voltage between starter and motor
is correct, you have a motor problem.

Motor failure. If electric motor is suspect, you have
two options: Have a qualified
electrican test the motor for function
or remove the motor and take it to an
electric motor repair shop and have it
tested.

Machine incorrectly wired. Double check to confirm all electrical
connections are correct. Refer to
appropriate wiring diagrams on pages
34-36 to make any needed
corrections.

Start/stop switch failure. If a start or stop switch is suspect, you
have two options: Have a qualified
electrician test the switch for function,
or purchase a new switch and
establish if that was the problem on
changeout.

Planer does not

come up to speed. Low current. Contact a qualified electrician.

Replacement Parts

Replacement parts are listed on the following pages. To order parts or reach our service department, call
1-800-274-6848, Monday through Friday (see our website for business hours, www.wmhtoolgroup.com).
Having the Model Number and Serial Number of your machine available when you call will allow us to
serve you quickly and accurately.

21



Parts List: Base Assembly

0000000,

Index No. Part No. Description Size Qty
o 6012068................... RUbber Boot ... 2
2, 6012069................... LA SCIEW ... 1
e 6293370......ccuvvvrnnnnns KBY oo 5x5x10 .. 2
L T 6012070.......ccvvvvnnnns Screw w/ Washer.........cccccovuueeee. M4x0.7Px8Lg / 4mmx10x0.8T ......... 4
e 6012071....ccvvvvrrnnnnns BUShING ..o 2
[ T 6012072........cvvvvvnnns R-RiNG.....oooiiiiiiii RTW-68.....cccceeeeeennnn. 2
T, 6012073........cvvvvvnnns Ball Bearing..........cccoovveeeeieeeeeeeeeeeee 6008-2NSE................. 2
8 6012074.........cvvvveees Bearing........ccoo e 51105....ccciiiii 4
O 6012066................... Socket Head Cap SCrew........cccccevvviivviieeneeennnne M8 x 1.25P x 25Lg.... 11
10.ccccee.... 6012075........ccvvvvnnes Bracket. ..o 2
M 6012076................... SPrOCKEL ... 3
12,0 6012077....ccc.coeeeeees Washer.... ... 25mMm... 2
13 6012078........ccvvvvenns NUL . M25X 1.5 .o, 2
4. 6012079........cvvvvvnnns Hex Nut......oooo M10X 1.5P...ccccennnnn. 5
15 6012080............cccc.. FlatWasher........oooiiii e 10mm x 25 x 3T.......... 1
16 e 6012081...........cccees Lo Lo (=T Y o o S 1
17 e 6012082...........0vvveeee Shaft .o 1
18 . 6012083................... FlatWasher ... 8.5mmx19x 2T......... 2

22



6012067
6012084
6292745
6012085
6012086
6012087
6012088
6012089
6012090
6012091
6012092
6012093
6012094
6012095
6012096
6012097
6012098
6012099
6012100
6012101
6012102
6012103
6012104
6012105
6012106
6012107
6012052
6012109
6012110
6012267
6012111
6012045
6012294
6012112
6012113
6012114
6012115
6012266
6012048
6012116
6012117
6012118
6012108
6012119
6012120
6012121
6012122
6012123
6012124
6012125
6012126
6012127
6012128
6012129
6012130
6012269
6012270
6012271
6012272

Spring Washer..........cooiiiiiiiiiiiiceee e 8.2mmx 15.4.............. 5

LA SCIEW ... 1
KeY e S5X5X16 . 2
Chain oo #40 X 79pCS...vvvvrrrnnnnns 1
Bevel Gear ..o 1
SCIEW ..ottt M5 x 0.8P x 10Lg........ 4
Strain Relief Clip.......ooooiii ACC-3 ..., 4
PN 4
B ettt 1
SCIEW ..ttt M6 x 1.0P x 10Lg...... 12
GOV e 2
Special HEX SCreW ......ccooiiiiiiiie 4
Hex NUt ... M16 X 2.0 ..o 4
oo ) PR 4
Set SCreW.. ... M8 x 1.25P x 30Lg...... 1
Hex NUt ..., M8x1.25. ..., 3
Set SCreW.. .. M5 x 0.8P x 5Lg ......... 2
Bevel Gar.......ccoo i 1
S-RING .o STW-20.....ccciieeeeen. 1
Ball Bearing.........coooovviiii 6204-27 ..................... 1
SUPPOIt BIOCK ..o 1
Shaft .o 1
KeY EXTX18 i 1
Ball Bearing.........oooooveiiieei 6005-ZZ ..........cceeee 1
Chain .o #40 x 107pCS....ovvvnneees 1
SPIOCKEL ... 1
S-RiNG.coiiiii STW-25................. 1
SWILCh COrd...co e 1
Power Cord ... TPh s 1
Power Cord ... 3Ph .. 1
SWItCh oo 460V/3Ph .......cvvvvvnnnns 1
SWItCh oo 230V/1Ph ... 1
SWItCh oo 230V/3Ph .....ccccvvee. 1
SWICh Plate ..o 1
Strain Relief Bushing ............cccccoiiiiiiiiii s M20.......ccceeieie 1
GOV e 1
Motor Cord.......ooooeeiiiiiii TPh s 1
Motor Cord.......cooovviiiiiii 3Ph .. 1
Socket Head Cap SCrew........cccccooveiivviieeeeeennnne M10 x 1.5P x 20Lg...... 1
WaASKET ... 1
Belt.....oo oo AB6 ..o 1
MOLOr PUIIEY ... 1
MOtOT ... 7.5HP 1Ph 230V......... 1
MOtOT ... 7.5HP 3Ph 230/460V .. 1
FlatWasher........oouoiiiii e 10.3mm x 23 x 2T ....... 8
HexX NUt ... M12x1.75 ... 4
FlatWasher.........oooiiiiii e 13mmx 28 x 3T.......... 4
AJUSEING BOIE .. 2
Set SCreW.. .. M8 x 1.25P x 12Lg...... 5
SPACET ... 2
Shaft .o 2
0] (o] g = (S 1
HEX SCIreW .....ueiiiiiieiiiiiiie e M10 x 1.5P x 40Lg...... 4
Set SCreW.. ... M8 x 1.25P x 20Lg...... 2
Flat Head Screw.........cccccoiiiiiiiiiiiiiiieeee M6 x 1.0P x 20Lg........ 4
TerMINAl COVEN.....coiiiiiiiiiiiiieieieeeeeeeeee ettt e eaeaaaeesssaesssssssssssssnsnsnnnnes 1
SCrEW ..o 3/16-24NC x 1/4 ......... 1
SCrEW ..o M5 x 0.8P x 20L ......... 2
Terminal Plate ... ..o 1

23



Gearbox Assembly

ER)E@EEEE

24



Parts List: Gearbox Assembly

Index No. Part No.

................. 201-100
T 6012034
2o 6012035
K S 6012036
4o 6012037
5 6012038
L S 6012039
[T 6012040
< S 6293370
9. 6012041
10 6012042
1M 6012043
12, 6012044
13 6012142
14 . 6012046
15 6012047
16, 6012048
17 6012049
18, e 6012050
19, 6292789
20 33-1051-
21 6012051
22 6012052
23 6292745
24 ... 6012053
25 6012054
26......... 6012055
27 6012056
28 6012057
29 . 6012058
30 6012059
3T 6012060
32 6012061
33 6012062
34 6012063
35 6012064
36 6012065
37 e 6012066
38 6012067
39 6012082
40............. 6012286
41 6012287
42............. 6012079
X 6012288
44............. 6012289
45............. 6012290
46............. 6012291
47 6012292

001 oo

Description Size Qty
Gearbox ASSEMDIY ... 1
GearDOX BOAY ....eeiiiiiiiiiiiiiiie et a e 1
Ball Bearing.........ooooeveiiiee 6201-2NSE................. 6
S-RING .o STW-16....ccciiieeee. 2
LT | TP OPPPPRRPRR 2
Ball Bearing.........ooooeveeeiiei 6204-2NSE................. 2
Oil Seal ..o TC24x40x8............. 1
1S 4 F= | 1 SRRSO PPPPRRPRR 1
KeY e 5X5x10 4
LT | S OPUPURRR 2
GaSKEE .o a e e e e 1
T SRR 4
GEAMOX COVET ...ttt e e e e e e e e e e nes 1
Hex Socket Cap SCrew.........coovveiviiieeeeeeeeeeeeee M10 x 1.5P x 25Lg...... 4
PUIEY ... 1
FlatWasher...........uuuuiie 10mmx 25 x 3T.......... 2
Socket Head Cap SCrew........ccccoevveicviiieeeeeennnne M10 x 1.5P x 20Lg...... 1
Socket Head Cap SCrew........ccccoevvviviiieeeeeennnn. M8 x 1.25P x 20Lg...... 1
SPrOCKEL ... 1
OIlPIUG .o PT1/4"-19UNF ............ 2
Oil Seal ..o TC20x 40X 7............. 1
1S 4 F- | 1 OSSP PUERR 1
S-RING .coiiiiii e STW-25.....e, 1
KeY . S5X5X16 . 2
1S 4= | 1 SO PURRRR 1
LT | USSP PURRRR 1
1S 4 F- | 1 SR PURRR 1
LT | OSSP PURRR 1
Gear ASSEMDIY ....cooiiiiiiie e 1
Set SCreW.. ... M5 x 0.8P x 5Lg ......... 1
SpPring Pin....e e 4dmm x 25Lg .....ccevenee. 1
Shift FOrK. ... 1
LBV T e 1
E-RiNG ...t ETW-12...cis 1
Shift Shaft.... ... 1
Eye Glass Oil LeVel ... 1
SPring Pin....ee e 5Smmx 26Lg ............... 1
Socket Head Cap SCrew........ccccceevviviiieeeeeennnne M8 x 1.25P x 25Lg...... 3
Spring Washer..........cooiiiiiiieiieeee e 8.2mmx 15.4.............. 4
1S 0= 1 1 OSSP PURRR 1
[AIE SPrOCKET .. .uuiiiiiiiiie s 1
Bracket .. ..o 1
HexX NUL....ooo M10X 1.5P ....cccin. 1
StaNd Off ... 1
Check NUE ... M10Xx 1.5P................. 1
E-RiNG ...t ETW-7. s 1
1S o] 1 o OSSP PUERR 1
StaNd Off ... e e 1

25



Column Assembly

Offas G
TR A o em.@v. % ®

505 @@ L6 Vi S0 5 jac
’ o TGN S NA, foe°

v;z‘./ ”@»&.« £

26



Parts List: Column Assembly

Index No. Part No. Description Size Qty
T 6012193.....ccevieeene Lifting EY€ ..vvveeeeiieeee e M20 x 2.5P x 30Lg...... 2
2 6012194........evvvvnnns Left COlUMN ... e e 1
K S 6012195.....ccceeeennne T P UUEPR PR 4
4o, 6012079......ceveeeennn. HeX NUL ... M10 X 1.5P .o 1
i 6012080..........evvvveees FlatWasher...........uuueiiie 10mmx 25x 3T........ 17
T, 6012066................... Socket Head Cap SCrew........ccccoevvviivviieeneeennnne M8 x 1.25P x 25Lg...... 6
8 6012067 .........cvvvvnnees Spring Washer..........cooiiiiiiiiiiieeee e 8.2mmx 15.4.............. 7
S TR 6012083..........evvveeee Flat Washer...........uuuiiie 8.5mmx 19 x 2T......... 2
10 6012082.......cccceennn. 1S 4 F= 1 1 USSP PPRRPRR 1
M 6012197...c....coeeeeees SPrOCKEL ... 3
12ci 6012157 ...evvvvviiniiinns Spring Washer..........cooiiiiiiiiieeee e 10.2mm x 18.4.......... 16
13 6012198.......cuvvvvvnnns Socket Head Cap SCrew........cccccoeviiviiieeeeeennnne M10 x 1.5P x 40Lg...... 2
14 6012199......cuvvvivinnns Pan Head Machine Screw ............ccccccceeviiiinnne. M4 x 0.7P x 10Lg........ 4
15 6012200.........c0vvveeeee Spring Washer..........cooiiiiiiii e 41mmx 7.7 ... 4
16, 6012201.....ccvvvvvnnnnns FlatWasher...........uuuiiie 4.3mmx10x 1T......... 5
17 e 6012202......ccccceennnne SWITCN BOX ..t ee ettt e e e e e e e e e e anes 2
18 6012203.........cevvvnene Left SIdECOVET ....ooeeee e 1
19 e 6012091....eeeeieeeene SCIEW ..ttt M6 x 1.0P x 10Lg...... 16
20...cccee 6012204.......c..cee..n. HeX NUE ... 5/16"-18NC................. 1
21 6012205.........cuvvveeeee [AIEr ASSEMDIY ...t 1
22 6012206................... StaNd Off ... 2
23 6012207 .....ccvveeeennne STOP SWITCN ... 1
24............ 6012208...........cc..... Start SWILCN ... 1
25 . 6012209.........cuvvveeee Ball Detent..........cooooviiii BMM..iiii 1
26......e. 6012210.....cceveeeennne 1S o] 1 o OSSP PURRR 1
27 e 6012211 .. Shifter HUD ... 1
28..cciiiii. 6012212.....cuvviviiinnnns Set SCreW. ... M6 x 1.0P x 12Lg........ 1
29 6012213 1S 4 F- | 1 SR PURRR 1
30, 6012214.....ccevveeen. o = o [ TSRS 1
K 6012087 ......cevveeennne SCIEW ..ttt M5 x 0.8P x 10Lg........ 4
32 6012088...........cc..... L0701 o [0 1o TSR ACC-3 . 4
33 6012156........cuvvvvenns Socket Head Cap SCrew........ccccceeveiviiieeeeeennnn. M10 x 1.5P x 35Lg.... 14
3. 6012215 Right COlUMN. ..o 1
35 . 6012216......ccceeeennne Ball BEaring......cccueeeeiiiiiiiieiie e 6004ZZ...........cuvveee.. 1
36 6293370......cceeeeenne KBY ettt 5x5x10 oo, 1
K Y SR 6292745..........c...... KY ettt 5X5X16 oo, 1
K 1S T 6012217 ... 1S 4 F- 1 1 OSSP PURRRR 1
39, 6012218......evvvvvinnnns HOUSING .o 1
40............. 6012219.....cevvee. SIBEVE ...t e e e e e e e e e e e e e e ann 1
2N I 6012220..........cvvveeeee Socket Head Cap SCrew........cccccevvveciiiieeeeeannnn. M6 x 1.0P x 16Lg........ 2
42 6012221......cvvvvvvennns ROCKET A . 1
43............. 6012222..........cc..... RIGNE COVET ...t e e e 1
44............. 6012223.......cccceennne HANAWNEEI ... 1
45............ 6012224................... [0 Te7 Q8 -3 T o J SRR 1
46.......u... 6012225.........cvvvveee Handwheel Swivel AssembIy ... 1
47 ... 6012226................... Label Shifter.......ooo i 1
48............. 6012227 .....cevveeenne RIVET . e e e e 6
49............. 6012228..........ccc..... 0T 01 (= USRS 1
51 . 6012230.....cccceeeennne ST OSSPSR 1
52 6012293......cccceeennne HeX NUE ... M20X 2.5 .o 1
53 6012231 Height Adjust Label ... 1
54 ... 6012201.....eeveeeeennne FlatWasher.........oooi e, 43x10xX1T oeiiinees 1
55 . 6012232........cuvvvvnnns SCIEW .ttt M4 x 0.7P x 8Lg ......... 1

27



Table Assembly

28



Parts List: Table Assembly

Index No. Part No. Description Size Qty
T 6012233......cceeeeenne Bracket.... ... 4
2 BB-6203Z7 .............. Ball BEaring......cccoeeeviiiiiiiiiiiieee e 6203-ZZ ......cccuvvveeee. 4
e 6012234.........evvvveeee Roller ASSembly ... 2
SO 6012079.....ccevveeennn. HeX NUL ... M10 X 1.5P .o 4
i 6012235.......cevvvvvnns HEX SCIreW .....veiiiiiieii e M10 x 1.5P x 30Lg...... 4
B 6012236.........ccvvveeeee HEX SCIreW .....veiiiiiieii e M8 x 1.25P x 16Lg...... 2
T, 6012237 .....cvvvvvvvnnnnns HEX SCIreW.....ueiiiiiieiiiiiicee e M6 x 1.0P x 16Lg........ 2
8 6012238........cevvvveens HEX SCIreW .....veiiiiiieii e M10 x 1.5P x 50Lg...... 2
S 6012239......ccceeeennne POINEET .. 2
10 6012240...........c....... Plate. ..o a e 2
L T 6012241.....cceeviee. = (SRR 2
12, 6012097 .....ccevveeennne HeX NUE ... M8 x 1.25P................. 9
13 i 6012242..........cuvveees Set SCreW. ... M8 x 1.25P x 35Lg...... 6
14 6012243.................. = o [ SRR 1
15 e 6012244................... Table Adjusting HUD ... 2
16...cceee 6012245................... BUSNING ... 2
17 i 6012070.......ccvvvvvnnns Screw w/Washer..........c.occceeees M4 x 0.7P x 8Lg/4mm x 10 x 0.8T ...... 4
18 6012083.........cevvveeee FlatWasher...........uuuiiiiie 8.5mmx 19 x 2T....... 10
19 6012067 .........cvvvvenens Spring Washer..........coooiiiiiiieeee e 8.2mmx 15.4.............. 6
20 6012246................... Socket Head Cap SCrew........cccccoevvicviiieeeeeeennn. M8 x 1.25P x 40Lg...... 6
2. 6012048..........evvveeeee Socket Head Cap SCrew........ccccceovvivviieeeeeannnne M10x 1.5P x 20Lg...... 2
22 6012080..........cvvvneeee FlatWasher...........uuuiiiiiie 10mmx 25 x 3T.......... 2
23 6012098..........cvvvveeee Set SCreW.. ... M5 x 0.8P x 5Lg ......... 6
24 6012247................... SPECIAI SCrEW....cce e 2
25 e 6012248................... LiNKiNG Plate.....cooe it 3
26.....ee 6012249................... 1S 4 F= | 1 OSSP PURRR 1
27 o 6012250......ccccceennnee E-RiNG ... ETW-24.. ..o, 1
28..cciii. 6012257 Set SCreW.. .. M6 x 1.0P x 12Lg........ 1
29 6012252......ccccceennn. HUD e 1
30, 6012213 1S 4T | 1 SO PUERR 1
K 6012214.....cceeeeee. = o [ TSRS 1
32 6293370.....ccceeeeenne KBY ettt 5x5x10 oo, 3
33 6012253......ccceeeennne o = o {1 SRR 1
3. 6012254......c..cce. FiXiNG PIate ...oooeeeiieee e 1
35 . 6012255......cccccceenne FiXiNG PIate ...ooeeeeiiee e 1
36 6012256..........ccc..... 0T 01 (= SRR 1
37 6012257 .....cvvvvvvvnnnns FlatWasher...........uuuiiiiie 53mmx 12 x 1T......... 1
1S T 6012087 ......ceeveeennnne SCIEW ..ttt M5 x 0.8P x 10Lg........ 1
39 6012258................... SPECIAl SCrEW....cce i 1
40....cuuuneee 6012259........cuvvvveens Socket Head Cap SCrew........cccccevvviviiieeeeeeennne M8 x 1.25P x 16Lg...... 4
41, 6012260...........c...... 1S 4T 1 1 OSSP PURRR 4
42............. 6012261.....ccvvveeennne L= 10 o SRR PUERR 4
43 6012262............uuueee Transfer RO .........ueiiiiie et e e 2
44............. 6012263..........ccuvveeee SPring Pin.... e Smmx 26L ................. 4
45............ 6012264................... 0= o SRR 1
46............. 6012227 .....cevveeene RIVEE . et 2
47 ... 6012228..........ccc..... 0T 01 (= USRS 1
48............. 6012265......c.ccce..n. NAME LADEL....coiiieiii e 1
49.. s 6012201......cvvvvvnnnnnns Flat Washer...........uuuiiiie 4.3mmx 10x 1.0T...... 1
50....een. 6012232.......ccuvvvvnnns SCIEW ..ttt a e M4 x 0.7Px 8 Lg ........ 1

29



Parts List: Top Cover Assembly

Index No. Part No. Description Size Qty
o 6012181....cevvvvrirnnnns DUSt HOOd ... 1
2, 6012091.......cvvvvvvnnns SCrEW ..o M6 x 1.0P x 10Lg...... 18
e 6012182.......cvvvvvinnnns Spring Washer..........oooiiiiiiiiiiiieee e 6. 1mmx 12.3............ 18
4o 6012183..........ccccees FlatWasher........o.ooii e 6.6mmx 13 x 1T....... 18
S 6012184................... UPPEE COVET ... 1
B 6012066................... Socket Head Cap SCrew........cccccoevviivvieeeneeennnne M8 x 1.25P x 25Lg.... 10
T, 6012185......cuvvvviinnns Cast Hinge Half ..o 4
8 6012079........cvvvvvnnns NUE ., M10X 1.5P...cccccnnnnn. 4
S TR 6012186.........cvvvvenes Socket Head Cap SCrew........ccccoevvviuviiieeneeennene M10 x 1.5P x 60Lg...... 2
10.cii. 6012187....ccceeeeees Deflection Plate .......cooooeiiiiii 1
M 6012188................... LI o 3O 01V PP PPPPPPPPPPRt 1
120 6012189.......cvvvvvvnnns Handle. ... 1
13 6012067................... Lock Washer ..o 8.2mmx154.............. 6
4. 6012097 .........evvvvnnns HexX NUE....ooooi M8 x 1.25P............... 10
15 6012190.........cceeeeees SPECIAI SCrEW....cce e 2
16..ccveeee... 6012191.....evviiiiinnnns CYlNAEI ... 2
17 i 6012192.......cvvvvvinnnns Warning Label .........ooooiiiiiiiiiiiiiiiiiiee e 1
18 6012282.........cuvvveeeee Screw w/ Washer..........cccoociiiiiiiieeee e M6 x 1.0P x 10Lg........ 4
19 6012283................... ShoUIdEer SCrEW .....ccceeiieieieeee 2
20, 6012284................... ShoUIder SCrEW ......ccoeiiiiiieeeee 2
P 6012285.........c0vvveeeee CheCk NUt ..o M8 x 1.25P.....ccccenn... 2



Cutterhead Assembly

Model 201HH only

31



Parts List: Cutterhead Assembly

Index No. Part No. Description Size Qty
T, 6012131 ... Socket Head Cap SCrew........cccccovvviivviieeeeeennnne M10x 1.5P x 75Lg...... 2
2 6012080..........evvveens Flat Washer...........uuueiiie 10mmx 25 x 3T........ 10
e 6012132.....cevviviiinnns ST o] 1 o TR PPPPRRPR 2
L SRR 6012133.....eeviiiiiinnns Socket Head Cap SCrew........ccccceevviivviieeeeeennnne M10 x 1.5P x 50Lg...... 2
5 6012079.....ccevveeennne HeX NUE ... M10 X 1.5P .o 8
Boorrreiiiee 6012134......cevvvvvinnnns Pressure Bar Casting.........cooouiiiiiiiiiiiiaee e 1
T, 6012048..........evvvveeee Socket Head Cap SCrew........cccccovvviiviiieeeeeeennne M10 x 1.5P x 20Lg...... 2
< T 6012135.....cceiieeene WASIET. ... 2
O 6012136.........ccceeees SPrOCKEL ... 3
10.iiin.. 6012137 ...cvvvviiriinnnns Chain (infeed roller to outfeed roller)................... #40 x 60 pCSs............... 1
M 6012138......cvvvvvvinnns Socket Head Cap SCrew........cccccoovvivviieeeeeennnne M6 x 1.0P x 16Lg........ 8
12, 6012139.....cceveeeenne Plate. ..ot 4
13 i 6012140.......ccvvvvvnnns Set SCreW. ... M8 x 1.25P x 25Lg...... 4
14 6012097 .....ccevveeennne HeX NUE ... M8 x 1.25P................. 4
15 6012141 ... Bearing HOUSING ......oooiiiee 4
16...cceee 6012104......cceeeeennn. KBY ettt 8XT7TX18 i 1
17 i 6012143.......eevvvvinnns L@ W1 1{T=To I o] Y PSR 1
18 e 6012144......c..ooo... Needle Bearing..........cccuueerriieriiiniiiieeee e NA-6906.......cc.cceernnnne 4
19 6012048..........evvvveeee Hex Socket Cap SCrew.........ccovviviiieeeeeeeneenee M10 x 1.5P x 20Lg...... 7
20...cccee 6012116......cceeeennnne W aSIET. ... 1
21 e 6012145.......cooee Belt. oo ABT 2
22 6012146...........uvveeee Cutterhead PUlleY ...........uueiiiiiieii e 1
23 6012147 ....oeeeeeeee. BUSKNING ... 1
24............ 6012148.......cccceen. R-RiNG..coi i RTW-85....ieeieeiee 1
25 e 6012149......c.coee. Ball BEaring......cccoeeeiiiiiiiiiieiie e 6209-2NSE................. 1
26...ccco... 6012150......ccuvvvvnnnns Set SCreW. ... M8 x 1.25P x 10Lg...... 8
27 6012157 ... Cutterhead Casting Left....... ..o 1
28 6012152......cccceeeennn. 1S 4T 1 1 U PPPURRRR 2
29 6012153.....cceieeeee 1S 4= | 1 OSSP PURRR 2
30 6012154......cvvvvvinnnns Cutterhead ™ ..o 1
K 6012155 Ball BEaring......ccceeeviiiiiiiiiieiee e 6007-2NSE................ 1
32, 6012156........cuvvvvnnns Socket Head Cap SCrew........ccccoevviiiviiieeeeeeennns M10 x 1.5P x 35Lg...... 6
33 6012157 ...evvvviiriiinnns Spring Washer..........cooiiiiiiii e 10.2mm x 18.4............ 4
34 6012158......ccvvvvvennns Cutterhead Casting Right............ooiiiiiiiiii e 1
35 . 6012159.....cccceeiennn. SCIEW ™.t M5 x 0.8P x 12Lg...... 12
36 6012160.......c.cccennnn. T (=Y €] o TSRS 4
37 e 6012161....eeeeeeeee WASIET. ... 8
1S T 6012162......cccceeennnn. 1S o] 1 o OSSP PURRR 4
39 . 6012163......ccceeennne 1S 4T 1 1 OSSP PURRR 4
40....cuueneee 6012150......ccuvvvvvnnns St SCreW.. .. M8 x 1.25P x 10Lg...... 4
1. 6012164................... SPACET ... 2
42............ 6012165......cccccceennnne KBY ettt 8X7x30 .. 1
43............. 6012166................... Infeed Shaft..........oo e 1
44............. 6012167 .....eevveeennne Infeed ROIET ... e 22
45............ 6012168.......c.cceennne LS 4 F= 1 1 USSR 132
46............. 6012169......ccccceennne ST o] 1 o USSR 132
47 ... 6012170.....cceveeeenne 1S 4 F- | 1 USSP PURER 2
48....eeeees 6012098..........evvveeee Set SCreW.. .. M5 x 0.8P x 5Lg ......... 1
49............. 6012171 1S o Tor [ I3 11 (= OSSR 1
50, 6012172 1S T | 1 OSSP PURRR 2
51 .. 6012173...cceneeenn. Bracket, Left Hand..............uiiiiiiii e 1
52 . 6012174................... Sectional Chipbreaker ... 10
53 6012175 RS o] 1 o USRI 10
5. 6012176................... Bracket, Right Hand ... 1
55 6012177...ceeeeeees SPACET ... 72
56........c... 6012178.....cvvvvvvinnnns Anti-KickDack FINGEr......uuuuiiiiiiiiiiiii s 62
57 . 6012179....eeeeeeee. KNife (SEt Of 4) ™. o e 1



58 6012180.......c..ccenee GID SCrEW ™ ..o 32

59 . 6012273.....eeeveeeene ST o] 1 o PSSO PPPPRRPR 2
60............. 6012274........ouvvvvnene Chain (gearbox to outfeed roller)...........cccccce... #40 X 72 pCS..cceeene. 1
61 e 6012275.....cceveeenne IS 4 F= 1 1 USSP PPRRPRR 1
62 6012276................... [AIE SPIrOCKET .. .eveiiieiet s 1
63...eieeeenn. 6012277 ...oueeeeeeeane Bracket.... ... 1
64......c..... 6012278......ceeeeeenne 1S 4= 1 1 PRSP PPRRPRR 1
65...eeeenn. 6012279......cevveeenn. Check NUE ... M8 x 1.25P................. 1
66............. 6012083.........cevvvveee FlatWasher...........uuuiiie 8.5mmx 19 x 2T......... 1
67 v 6012280.........cevvveeeee Socket Head Cap SCrew........ccccoevvviivviieeneeennnne M8 x 1.25P x 50Lg...... 1
68...eeeeenn. 6012281.....ccevveeennne ST o] 1 o PRSP PPPPRRPR 1
69...eeeenn. 6012097 .....ccvvveeennne HeX NUE ... M8 x 1.25P................. 2
70 . 6012296..........ccc..... 1S o] 1 o USRS UERR 8
T 6012295........cevvveeee Knife Setting Gauge (not Shown) * ... 1
T2 201672 ... Retainer RiNG .....ooooiiii 4
T3 201673 ... Retainer RiNG .....ooooiii 4
................. 1791225...................Helical Cutterhead Assembly (index #74 thru #76) ** ..............cceeeeee 1
T4............ 201HH-674 .............. Helical Cutterhead ™ ...........cooiiiiiiii e 1
TS 1791212, Knife Insert (sold in set of 10) ™ ..., 150 total
76 JWP208HH-111....... Knife Insert Screw ™ ........cccociiiiiiie e #10-32x 1/2".......... 150
7T JJ6HH-113............... Star Point Screwdriver (not Shown)™ ..o 2

* Index # 30, 35, 36, 57, 58, 70, 71 are used only with the straight cutterhead on Model 201.
**Index # 74, 75, 76, 77 are used only with the helical cutterhead on Model 201HH.

33



Electrical Connections — 1 Phase, 230 Volt

dZxHd lxZHO9xAQO¥ C~AOCCxdHS L

¥0L1IVaVI

Ipx O.._Hm IVAOSE 3W 08
IMVYIT d0112vavI

Ol_Hmu;Bm 4W 009 _

_|| N3339
ND _H|_ m—_&|_q

ETCTY
wEr | — 1 | @%% 30LOW
SRCRL] \_lr 1© ONNDY9 nw__ _ L 4SVHd
_ ru _ J19NIS
7 ~N
_ A o
_ | \_ _ N30 //DBHMWM
N3330 mm y O= :mu @RMM _
3LIAA _ € n/On — 'O . _ ETSTY
lr\MW On Dm -O v
L =\ — _
JE % OV | /rm /O_ o) 2 T FRCAL
omvel L
T YL i S _
St

34



Electrical Connections — 3 Phase, 230 Volt

dCxHdExZHO9xAOY Z~NOCC+xdHS 'L

= =
-
Wl & _ a3a I %
NO _Hl_ M— — oMYl CRoNoNo! H_
w4 — ] 010N
PRIAT _ 1© ONND¥D Ol_“ _ | ASVHd
/ lw | ] 333HL
: % e
; \_ _ N333D //OBHM_MH
N3339 _u Os 0 @R_MH Ma ;
a3y _w_m n/@n == *O : _ VEF]
[ r=sae 3 —
s _ rm_m/mV. 0 [ FRIAL
//// . - _ _ _ _ _

PYTT
Sull

35



Electrical Connections — 3 Phase, 460 Volt

dZxHAS xZHO9xAQ9Y ~AO¥¥+dHG L

_| M)I\ | LN 7
N3389
wlm & _ a3 I *
ND _HI; ﬂ— |/ 2 SHONORO ]
by A I ] SN0LON
ﬁ_s | © annoxo & | 3ISYHJ
Y J33HL
_ J/ 1 4 ///
; T \_ _ N3339 . ovx
. oMyl
EERD] “u O« :mu % _
a3y _uu n/mun — °0O a3
ETCT e DE O ILIHA
P % v_uc._mw < /mu_ — o) “ FRERE]
oMvel ¥
L L e N
M INMWJ
X1
Rl LL]

36



	201 and 201HH Planers
	Warranty and Service
	Warnings
	Specifications
	Receiving
	Installation 
	Grounding Instructions
	Inspection
	Adjustments 
	Depth of Cut 
	Feed Rate Adjustment
	Belt Tension
	Knife Installation and Adjustment (Straight Cutterhead only)
	Replacing or Rotating Knife Inserts (Helical Cutterhead only)
	The Planer’s Feed System
	Table Adjustments

	Operating Controls
	Test Cutting and Troubleshooting
	Maintenance 
	Troubleshooting: Planer Operating Problems 
	Troubleshooting: Mechanical and Electrical Problems 
	Replacement Parts
	Base Assembly
	Gearbox Assembly
	Column Assembly 
	Table Assembly 
	Top Cover Assembly
	Cutterhead Assembly

	Electrical Connections – 1 Phase, 230 Volt
	Electrical Connections – 3 Phase, 230 Volt
	Electrical Connections – 3 Phase, 460 Volt



